SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66 / 15MHz

n trum
Ref Level 0,00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 992.48626 MHz -47.30 dBm -34.30 dB 30,000 MHz 1,000 GHz 1.000 MHz 871.29685 MHz -47.32 dBm -34.32 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -45.35 dBm -32.35dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58823 GHz -47.27 dBm -34.27 d
1,790 GHz 3,000 GHz 1.000 MHz 2.94375 GHz -46,05 dBm -33,05 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,51152 GHz -46,13 dBm -33,13 dB
3.000 GHz 2.000 GHz 1.000 MHz 8.94875 GHz -41.48 dBm -28.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.89451 GHz -41.70 dBm -28.70 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64579 GHz -41.17 dBm -28.17 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.46532 GHz -41.11 dBm -28.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65232 GHz -33.87 dBm -20.87 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65940 GHz -33.39 dBm -20.89 dB&
il il
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Highest Channel / QPSK

Spectrum 2
Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit fheck PAFS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
Range low | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 955, 64468 MHz -47.33 dBm -34,33 dB
1.000 GHz 1,700 GHz 1.000 MHz 1,61832 GHz -47.24 dBm -34.24 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.96472 GHz -45.95 dBm -32.95 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.93792 GHz -41.84 dBm -28.84 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64929 GHz -40.94 dBm -27.94 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65357 GHz -33.68 dBm -20.68 dB
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( e
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ssanranas. FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 66 / 20MHz

n trum
Ref Level 0,00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 défE—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 d8 -~ et a5 || 40 e _ ‘w'._m_m"\"v
IS T PR A ~ar PN PR B >
et | | it
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 995.87956 MHz -47.13 dBm -34.13 dB 30,000 MHz 1,000 GHz 1.000 MHz 928.98301 MHz -47.18 dBm -34.18 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -46.78 dBm -33.78 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60712 GHz -47.14 dBm -34.14 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.95020 GHz -45,65 dBm -32,65 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,05787 GHz -46,22 dBm -33.22 dB
3.000 GHz 2.000 GHz 1.000 MHz 7.73536 GHz -41.72 dBm -28.72 dB 3.000 GHz 9.000 GHz 1.000 MHz 8.92526 GHz -41.63 dBm -28.63 db
9.000 GHz 13.000 GHz 1.000 MHz 12.61830 GHz -41.22 dBm -28.22 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.66704 GHz -40,94 dBm -27.94 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.66399 GHz -33.56 dBm -20.56 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65357 GHz -33.81 dBm -20.81 dB
il il
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Highest Channel / QPSK

Spectrum 2
Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
H PURIQOUS JINE_ABRS PAES
-10 ddRR—§
| SPURIOUS_LINE_ABS_
-20 dém
-30 de
w0 ds PUR.LY N
o | T U B - hakd
-60 dB:
-70 de:
-80 de:
-90 des
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
Range low | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 921,22689 MHz -47.25 dBm -34.25 dB
1.000 GHz 1,700 GHz 1.000 MHz 1,58228 GHz -47.53 dBm -34.53 dB
1.790 GHz 3,000 GHz 1.000 MHz 2,50265 GHz -46.10 dBm -33.10 dB
3.000 GHz 9,000 GHz 1.000 MHz 7.72786 GHz -41.76 dBm -28.76 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,46532 GHz -41.08 dBm -28.08 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.63899 GHz -33.81 dBm -20.81 dB
S—
-
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ssamon . FCC RADIO TEST REPORT Report No. : FG370621-01B
Frequency Stability
Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0074
40 Normal Voltage 0.0014
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0100
0 Normal Voltage 0.0020
PASS
-10 Normal Voltage 0.0099
-20 Normal Voltage 0.0101
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0000
20 Battery End Point 0.0057
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A11-29 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG370621-01B

LTE Band 71

Peak-to-Average Ratio

Mode

Mod.

LTE Band 71 / 20MHz

QPSK
RB Size

16QAM 64QAM

256QAM

Full RB
4.46

Middle CH

Full RB Full RB

Full RB

Limit: 13dB
Result

5.86 6.46

PASS

LTE Band 71 / 20MHz / QPSK

Middle Channel / Full RB

LTE Band 71 / 20MHz / 16QAM

Spectrur 42 Spectrur o
Ref Level 30.00 GBm  Offset 11.50 b Ref Level 30.00 GBm  Offset 11.50 b
= att 30de AQT 2ms ® RBW 20 MHz = att 30de AQT 2ms ® RBW 20 MHz
@153 view @153 view
= i
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CF 680.5 Miiz Aean Pwr + 20.00 dB CF 680.5 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mear | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mear | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 20.81 dBm 25 62 dBm 4.82 a8 3.32 d8 4.00 dE 3.26 dB 2.70 db Trace 1 [ 10.86 dBm 26 63 dBm 6.77 a8 3.07d8 4.96 dB 5.86 a8 6.43 a8
[ EERREEE I [ CERREEE N
Spectrum &
el 30.00 GBm  Offset 11.50 &
= att 30de AQT 2ms ® RBW 20 MHz
@153 view
=l
0.1 e
001
1E-
E-04 "\
|
1E-
8
CF 680.5 Miiz Aean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mear | Peak | Crest | 10%% | 1% | 0.1% | o010 |
Trace 1 [ 16.68 dBm 26 65 dBm 7.97 a8 2.93 a8 5.16 dE £.26 dE 7.30 dB
[ BEERREE ]
TEL : 886-3-327-3456 Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

26dB Bandwidth

LTE Band 71 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 492 4.84 9.85 9.99 | 14.48 | 14.45 | 19.18 | 19.02

Mode LTE Band 71 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.90 - 9.71 - 14.45 - 19.10 -

: A12-2 of 23
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ssanranas. FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 71
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

m = m i
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB = RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.61 dBm Mi[1] 13.94 dBm
2 678.69200 MHz - 679.16100 MHz
ndB 26.00 dB ndB 26.00 dB
10 B A A 1.915000000 MHz 10 3 N T T WL 1.835000000 MHz
h 7 Q factor 138.1) . i Q factor 140.5
\ /
0 de; L 3 0 d8s !
] | / |
{ 12
10 dBm - 10 dBm: +
1 ¥ {
\ \
-20 dém v -20 dém ;
s V- ‘ | - » A
“n'dB - 50 e —_—
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML 676.632 MHz 14.61 dbm ndB down 2.915 MHz M1 1 £75.161 MHz 13.94 dBm ndB down 7,635 MHz
TL 676.042 MHz -11.64 dBm ndg 26.00 dB Tl 1 678,102 MHz -12,00 dBm ndg 26.00 dB
T2 i 682.958 MHz -11.25 dém q factor 138.1 T2 i 662,538 MHz 11,62 dém q factor 140.5
L JU ] L JU ] -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

= e (=]
Ref Level 30.00 GBm  Offset 1150 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.87 dBm mi1] 14.61 dem
6825980 MHzZ 681.6590 MHzZ
2 2
2 26.00 dp| =@ T nde 26.00 dB|
10d N - " 0.850000000 MHZ| 10 d e e /-'—A»e’&'pu’-’r-.r 9.990000000 MHZ|
b ] Q factor 69.3 . ] Q factor 68.2
0 e - . 0 de: -
T v \
- . 5 10 dom
/ 3
-20 dém . 2 = -20 dém
o 7 =S ——
o eaud o~ N
-3 dBm ~30 dBm = S
-40 dBmv -40 dBm.
-50 demr -50 dBm:
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 6B0.5 MHz 1001 pts an 20.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 15.67 dém ndp down 9,85 MHz M1 i 651.658 Mz 14,61 dom ndp down 9,99 MHz
TL 1 675.625 MHz -10.09 dém nd8 26,00 d& T 1 675,505 MHz -11,52 dem nd8 26.00 d&
T2 i 685.475 MHz -10.51 dém q factor 68.3 T2 i 685,485 MHz 10,90 dém q factor 68.2

TEL : 886-3-327-3456 Page Number 1 A12-3 of 23
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1150 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.04 dBm mi1] 13.24 dBm
6828980 MHz 684
2 2
2 26.00 dB =@ ndB M1
10 SN W 14.476000000 MHz 0 Franplln ey crn B Jo 14.446000000 MHz
b ] Q factor \ 47.2 . ] Q factor 47.4]
ods - . 0 da 7
10 dam f 10 dBm —
-20 dém ;i -20 dém 7
A e el [ i A A ) N
-30 dam = “0vdBhf = T
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Markar
Type | Ref | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML 682.8368 MHz 15.04 dbm ndB down 14476 WHz M1 1 64,536 MHz 13.24 dBm ndB down 14446 WHz
TL 673.277 MHz -11.24 dBm ndg 26,00 dB Tl 1 -12,76 dBm ndg 26,00 dB
T2 i 687.753 MHz -11.25 dém q factor 47.2 T2 i 12,93 dém q factor 47.4
L JU ] - L JU ] -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 1150 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  165ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 13.70 dBm [EEEY 13.79 dBm
2 680.9400 MHzZ - 676.2240 MHz
nds 26.00 dB : nds 26.00 dB
N - ‘qu'vv.,m') —— 19.181000000 MHz T e | & A 10.021000000 MHz
1d REE Qfactar 5.5 . Y 5.6
o de: / | 0 da: -
10 dem + ; £
I \ I
720 dpm pdas = T .
i / S N o l
-30 dBm b - e
7
-40 dBmv 40 dBm:
-50 demr -50 dBm:
60 dBm 60 dam
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 680.94 MHz 13.70 dém nd@ down 18161 MHz ML 1 676.224 Mz 13.79 dem nd@ down 19.021 MHz
T 671,108 MHz -12,06 dem nd8 26,00 d8 T 1 670,91 MHz -12,49 dBim nd8 26,00 d8
T2 1 690.20 MHz -12.02 dbm q factor 3 T2 1 659.931 MHz -11.75 dém q factor 35.6
TEL : 886-3-327-3456 Page Number 1 A12-4 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 71

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

m - m -
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.04 dBm Mi[1] 14.27 dBm
2 679.45100 MHz - i 682.9780 MHz
[ ndB 26.00 dB tgn 26.00 dB
b 5 P P -~ .
1 v Sl | S BY A s 4.895000000 MHz 03 S At e B~ 9.710000000 MHZ|
109 | QTadal” h 136.8 10 7 Q factor 70.9
0 de 0 de: {
|
10 d8m 10 dem 3
20 dBm -20 dém —!
/ = ~J
T S S R A e
3 e — 30 dBm
40 dBm 40 dBm
-50 dBm -50 dBm
-60 dem 60 dam
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 20.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML 679.451 MHz 12.94 dBm ndB down 7,695 MHz M1 1 14.27 dem ndB down 971 Mhz
TL 676.012 MHz -12.73 dém ndg 26.00 dB Tl 1 675,665 MHz -12,60 dBm ndg 26,00 dB
T2 i 682.908 MHz -13.11 dém q factor 138.8 T2 i 685,375 MHz 11,60 dém q factor 70.3
L JU ] - L JU ] -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

- im 2
Ref Level 30.00 cBm  Offset 1150 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  165ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 12.4% dBm Mi[1] 11.60 dem
. 678.0420 MHz - 679.3810 MHz
nds 26.00 dB w1 nds 26.00 db|
. " - Biine, 14.446000000 MHz o h{ Buw ) 19.101000000 MHz
wd 7o v 0 famtd ™ 46.9) 9 P T R R 5.6
ods / 0 da ,J -
10 d8m 10 dBm -
¥
-20 dém -20 dam :
p } P oo,
0l dam - 30 dam = -
-40 dBmr -40 dBm.
-50 demr -50 dBm:
60 dBm -60 dam
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 676.042 MHz 12.44 dom nd@ down 14,446 MHz ML 1 679.381 Mz 11.60 dem nd@ down 18101 MHz
T 673.247 MHz -13.28 dBm nd8 26,00 d8 T 1 670,99 MHz -14,11 dem nd8 26,00 d8
T2 1 687.693 MHz -13.68 dm q factor 46.9 T2 1 680.08 MHz -14.20 dm q factor 35.6

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

Occupied Bandwidth

LTE Band 71 : 99%0OBW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.51 4.47 9.01 8.99 | 13.46 | 13.46 | 17.90 | 17.86
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 - 8.95 - 13.40 - 17.86 -
Page Number : A12-6 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 71

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

m . m L
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB = RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.23 dBm mi1] 14.39 dBm
2 678.76200 MHz - 681.39900 MHz
occ Bw +.505494505 MHz :Bw +.465534466 MHZ
——— Patvon 8 P PSP TPV Vo A Al
10 ¢ S 10 o el - -
! \
ods 0ds ! ut
{ i \
L8
J { \
7 ~ i
S M, \ 3
NS S . PR A AP
v
40 dBm 40 dBm
-50 dBm -50 dBm
60 dBm 60 dam
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 10.0 MHz
Marker Markar
Type | Ref | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML 676.762 MHz 14.23 dbm M1 1 £61.395 MHz 14,39 dBm
TL 1 678.24226 MHz 9.54 dBm Occ Bw 4.505494505 MHz Tl 1 676.27223 MHz 7,66 dBm Occ Bw 4.465534466 MHz
T2 i 682.74775 MHz .16 dém T2 i 682.73776 MHz .24 dem

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 1150 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.97 dBm [CETEN] 18.03 dBm
. " 683.1770 MHz - M 683.0370 MHz
= i c Byt 9.010989011 MHZ] o 8.991008991 MHZ]
ifns e & P RPN
wd 10d ¥
[ /
0 de 7 0 d8:
]
10 dam 10 dBm /
b { |
-20 dem—t~ -20 dam — 4
v B N 7 ]
-30 dBm -30 dBm-
-40 dBmr -40 dBm.
-50 demr -50 dBm:
60 dBm -60 dam
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 6B0.5 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 683.177 MHz 15.97 dém M1 1 683.037 Mz 18.03 dem
T 675.9845 MHz 11,76 dBm occ Bw 9010989011 MHz T 1 675,9845 MHz 10.09 dem occ Bw £,991008991 MHz
T2 1 684.9955 MHz 11.13 dém T2 1 684.9755 MHz .84 dbm

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 A12-7 of 23




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum = m 2
Ref Level 30.00 GBm  Offset 1150 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.62 dBm mi1] 14.11 dBm
2 681.9390 MHz - 676.2740 MHz
occ Bw . 13.456543457 MHz occ Bw 13.456543457 MHZ
0 f o prsadf = 10 / L o, ‘
| I
0 de 0 de:
] \ f \
10 dam 7 - 10 dam f
j \ ' Y
—— -20 dém
[ e PN o e ha
~an dam = ~a0'tlay w0l
40 dam -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T ] 15.62 dbm M1 1 14.11 dem
TL 1 7867 MHz 9.27 dem Occ Bw 13.456543457 MHz T 1 3.5 dbm Occ Bw 13.456543457 MHz
T2 i 687.2433 MHz 10.00 dém T2 i 133 MHz 9.13 dém
5 - im -
Ref Level 30.00 GBm  Offset 1150 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
lo att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.07 dBm mi1] 12.55 dBm
2 683.5370 MHz - 682.9780 MHz
ﬂn :c B - 17.902097902 MHz 11 Oce Bw 17.862137862 MHZ
. 1 1\ B b 5 10 d = L
10 df T ' 10 s o
ods ‘l 0ds L s
! \ 10 e [ l
m |
7 \ / 1
T = -20 dém
fome A AT AT AN & e
A L L N
S — -50 dam =
40 dBm -40 dBm
-50 dBm -50 dBm
60 dam -60 dBm
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 683.537 MHz 14.07 dém M1 i 662.978 Mz 12.55 dém
TL 671.549 MHz 8.39 dém oce Bw 17.902097902 MHZ T 1 671,549 MHZ 7.46 dam 0cc Bw 17.862137862 MHZ
T2 i 685.451 MHz .76 dém T2 i 682.4111 MHz 6.6 dom
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG370621-01B

LTE Band 71

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum = m 2
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.07 dBm mi1] 14.40 dBm
2 682.65600 MHz - 677.8630 MHz
occ Bw M +.495504496 MHz occ Bw 8951048951 MHz
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Marker Markar
Type | Ref | | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML 13.07 dbm M1 1 677.863 MHz 14.40 dBm
TL 1 678.24226 MHz 8.95 dbm Occ Bw 4.495504496 MHz T 1 5760445 MHz 7.09 dBm Occ Bw £.951048951 MHz
T2 i 682.73776 MHz .30 dém T2 i 684.8955 MHz 7.39 dém

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

S| - im -
Ref Level 30.00 cBm  Offset 1150 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 13.17 dBm Mi[1] 12.76 dBm
2 684.7860 MHzZ - 6828980 MHzZ
= Occ B 13.396603397 MHz “ M1 Occ B 17.862137862 MHz
d 5 12 b
10 et i e B 104 = A e i S
/ ! ‘-\ ] Z 7 -\!
0 de - T 0 de: -
| [ |
10 dar - - 10 dBm -
) \ / |
-20 dom > -20 dbm- 7 T
AN N PP v TR PR
-30 dam Ea¥.N T30 dem el o
-40 dBmv -40 dBm.
-50 demr -50 dBm:
60 dBm -60 dam
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 684.786 MHz 13.17 dém M1 1 682.898 Mz 12.76 dem
T 673.7867 MHz 7.42 dBm oce Bw 13.396603397 MHz T 1 671.5869 MHz 5,36 dem oce Bw 17.862137862 MHz
T2 1 687.1833 MHz 6.88 dbm T2 1 659,451 MHz 7.02 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

Conducted Band Edge

LTE Band 71 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm \ 20 dem: #
|
10 dBm } 10 dBm {
0 db 0 dem ) '\
-10 d8m + -10 dBm \
SPURIOUS_LINE_ABS / | j ¥
-20 deém j IL\ -20 dBm [( 1
-30 dBm 4 -30 dem .’\
/ f
40 dem " WT | / \
[ i \
i ey LA A a
-50 dBm - P S0 dBM— e T y
B e et S \"/\\H-‘f
S50l -60 dem
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALil Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit
552.000 MRz | 662,900 MHZ 100,000 kHz £62,89456 MRz -20.31 dBm -16.31 d& £03.000 MHz | 638.000 MAZ 100,000 kiz R T 20,62 dbm _gﬁl
662.900 MHz £63.000 MHz 50.000 kHz 662.99625 MHz -23.50 dBm -10.50 dB 605,000 MH= 553,100 MH2 £0.000 kHz 588.00125 MHz 52,41 dBm o 41 dB
563.000 MHz 668.000 MHz 100.000 kHz 66335215 MHz 20.35 dBm -9.55 d& 698.100 MHz 705.000 MHz 100.000 kHz 598.10544 MHz -31.33 dbm -18.33 dB
'
I 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

13:36:16

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . . hARS Line _§PURIOUS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS PABS 20 dBm
10 dBm 10 dém
NP FRRUVATES B P, P NP T
0da 5\ g dem
-10 dBm 10 dBm
SPURIOUS_LINE_ABS ‘ l
-20 dBm - 20 dBm T
.30 dem ﬂ -30 dBm |
A e
I .
40 dem -40 dem =]
R o e R
e .
-50 dBm /J -50 dem ——]
60 di -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100,000 kHz 662,89456 MHz -32,13 dém -19.13 de 692.000 MHz /98.000 MHz 100.000 kHz 695,70480 MHz 6.83 dBm -23.17 d&
662,500 MHz 663,000 MHz 50.000 kHz 662,99885 MHz -30.34 dBm -17.34 dB 698.000 MHz 633,100 MHz 50.000 kHz £93,00265 MHz -29.66 dBm -16.66 dB
£63.000 MHz 668.000 MHz 100.000 kHz 66600949 MHz &.84 dBm =23.16 d8 698.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -31.47 dbm -18.47 dBb
T
)i i )
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 71 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =) ¢ Hm
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 db Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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-30 dBm /T \‘4,* -30 dem ] ,'\
fl
-40 dam - 7 - (ﬂ e F‘\ N'f ‘\
-50 dém / M“«,ﬁ‘ Wﬁw‘k ‘JS il R A A
P e A N Ty Tt 0 R AN /\
<60 -60 dBm —
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -30.36 d&m -17.36 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.65784 MHz 19.51 dBm -10.19 de
662.900 MHz £63.000 MHz 50.000 kHz 562.99625 MHz -23.54 dBm -10.54 dB 508,000 MH= 695,100 MHz 50,000 kHz £93,00205 MHz -23.37 dBm -10.37 dB
£63.000 MHz 668,000 MHz 100.000 kHz 663.33217 MHz 19.58 dém -10.32 dB 598,100 MHz 709.000 MHz 100.000 kHz £98. 10544 MHz -32.01 dBm -19.01 dB
S
T
i e N [1 e
Date 2023 13:35:16 Date 13:43:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
Ak A { e e et P S R ST
0ds dem
‘|
-10 dem [l 120 dem ‘
SPURIOUS_LINE_ABS k |
20 dem f 20 dBm ]vk
-30 dem -30 dem
i p—— | S——
-40 dBm ——— -40 dBm — = ES——
/ o
-50 dem - -50 dem:
60 di -60 dem
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -32.47 dém -19.47 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.01349 MHz 545 dBm -24.55 dB
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59895 MHz -30.65 dBm -17.69 d8 698.000 MHz  693.100 MHz 50,000 kHz 5698,00435 MHz -31.03 dBm -13.03 dB
563.000 MHz 558,000 MHz 100.000 kHz S65.54995 Mhiz 5.60 dBm -24.40 dB £98.100 MHz 709.000 MHz 100.000 kHz £98,17078 MHz -33.36 dBm -20.36 dB
Y
I J1 P
13:37:15
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 71 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =) ¢ um
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 db Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
i [
10 dém T 10 dBm ]
| |
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SPURIOUS_LINE_ABS J L ! k
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-30 dBm \‘ -30 dem ’J{
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/\—ﬁ_-m.ﬁw—’ W‘WW i e g o l\&_/‘ - ,ﬂJ \—/\
Ao 60 dém ~
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -31.06 d&m -18.06 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.67782 MHz 18.97 dBm -11.03 d8

662.900 MHz £63.000 MHz 50.000 kHz 562.99326 MHz -24.91 dBm -11.91 dB 508,000 MH= 695,100 MHz 50.000 kHz £93,00245 MHz -24.00 dBm -11.00 dB

£63.000 MHz 668,000 MHz 100.000 kHz 663.38212 MHz 18.86 dém -11.14 dB 598,100 MHz 709.000 MHz 100.000 kHz £98. 10544 MHz -32.59 dBm -19.59 dB

S
T
i e N [1 e
Date 13:4B:02 Date 13:50:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
o de r.wwmm i e e SR R
-10 dBm \ 10 dBm
SPURIOUS_LINE_ABS f ‘
20 dem 20 dBm
.30 dBm J -30 dem \
— ———
40 dBm: = 40 dBm e —
— T —
e e N
-50 dBm 1 -50 dem = =
e T
0.l 50 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
552.000 MAz 662,900 MHz 100,000 kHz 562,86180 MAz -32.46 dem -10.46 de 693.000 MHZ 598,000 MHz 100 000 kHz T e 440 cbm _25m|
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59525 MHz -31.63 dbm -18.63 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00614 MHz -31.00 dBm -13.90 dB
563.000 MHz £68.000 MHz 100.000 kHz 665.90450 MHz 4.09 dBm -25.01 d& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -34.26 dBm -21.26 dB
T
I 1 P
12: 13:51:44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 71 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

B

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB

Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 d

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
o s B T e o i e ] ,_J\M,,,V,_,,\‘
-10 dem ( \ -10 dBm l
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Start 652.0 MHz 3003 pts Stop 673.0 MHz | (|| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -32.91 dém -19.91 d& 688.000 MHz 698.000 MHz 100.000 kHz 69244056 MHZ .62 dBm -Zﬁﬁl
562.000 MH2 | 663.000 MHz 160.000 khz 66257652 MHz -28.77 dém -18.77.d8 £98.000 MHz | 609,000 MHz 100,000 kHz 598,01249 MHz -32.14 dBm -19.14 dB
563.000 MHz 673.000 MHz 100.000 kHz 66919880 MHz 3.47 dBm ~26.53 d& £99.000 MHz 705.000 MHz 100.000 kHz 599.03497 MHz -36.97 dbm -23.97 dB
S
.
I - i 1 o
Date: 13:52:48 Date 13:56:43

LTE Band 71/

10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(%]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11,50 de

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit §heck PAES | SPURIGHE GHBEKARS_ PAES
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20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
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Start 652.0 MHz 3003 pts Stop 673.0 MHz | (|| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Fraguency Pawer Abs AL Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

652.000 MHz £62.000 MHz 100.000 kHz 661,97502 MHz -33.76 dém -20.76 d& 688.000 MHz 599,000 MHz 100.000 kHz 593,17082 MHz 2.75 dBm -27.25 dB

562.000 MH2 | 663.000 MHz 160.000 khz £62,91658 MHz -30.75 dém -17.75 d8 £98.000 MHz | 609,000 MHz 100,000 kHz 598,04645 MHz -34.36 cBm -21.36 dB

563.000 MHz 673.000 MHz 100.000 kHz 667 76024 MHz 2.73 dBm ~27.27 di £99.000 MHz 705.000 MHz 100.000 kHz 599.02498 MHz -39.17 dbm -26.17 dB

.
I 1 i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 71 / 10MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = ||| Spectrum v
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
552.000 MAz 662,000 MHz 100,000 kHz 661,00500 MHz -34.26 dem -21.26 d& 688,000 MHz 598,000 MHZ 100,000 kA2 e T 146 dbm _ZE,WI
562.000 MHz £63.000 MHz 100,000 kHz 562.99750 MHz -31.30 dBm -18.30 8 £98.000 MHz 699.000 MHz 100,000 kHz 598,00949 MHz -35.03 dBm -22.03 dB
563.000 MHz £73.000 MHz 100.000 kHz 669.21978 MHz 1.99 dBm -26.01 dB £59.000 MHz 703.000 MHz 100.000 kHz £99.02498 MHz -38.39 dBm -25.39 dB
I J1 1 i
Date: Date:
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SPORTON LAB.
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Report No. : FG370621-01B

LTE Band 71 / 15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
552.000 MAz 662,000 MHz 100,000 kHz 661,94505 MHz -35,70 dem -22.79 dB 683,000 MHz T 100 000 kHz e 5710 dbm _27W|
562.000 MH2 | 663,000 MHz 200,000 kHz £62,35251 MHz -29.57 dbm -16.57 d8 £98.000 MHz 639,000 MHz 200,000 kHz 598,03147 MHz -31.18 dBm -13.18 dB
£63.000 MHz 678,000 MHz 100,000 kHz 671,71379 MHz 1,67 dBm -28.33 dB 496,000 MHz 209.000 MHz 100000 kHz 55966434 MHz ~38-44 cbm 25 44 db,
S
.
I - I 1 o
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15MHz / 16QAM
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Highest Band Edge / Full RB
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-40 dBm -40 dBm J‘.H —
- —
50 d8m 50 dem i—
o 50 dBm
Start 652.0 MHz 3003 pts Stop 678.0 MHz Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,83516 MHz -36,20 dem -23.20 06 683,000 MHz 598,000 MHz 100 000 kHz T 0,55 cbm _ngl
562.000 Mrz | 663.000 Mz 200.000 kiz 662.98152 MHz -30.55 dam -17.55 do 698.000 MHz | 699000 MHz 200,000 kHz 508,00150 MHz -32.70 dBm -19.70 de
563.000 MHz 578.000 MHz 100.000 kHz 670.17033 MHz 0.82 dBm -29.18 di £95.000 MHz 709.000 MHz 100.000 kHz 69944456 MHz -39.59 dbm -26.59 dB
.
I 1 i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 71 / 15MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 11.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 d

Mode Auto Sweep

Date:

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS_) INE_ABS F 20 GBH‘.‘P S
10 dem 10 dBm:
o e i - e [ 0 B e =
-10 dem : ‘ -10 dBm T
SPURIOUS_LINE_ABS ‘ |
-20 dem A l -20 dBm
-30 dBm ”J X7 N -50 dBm
40 dBm i 40 dBm ul
\"—-——“‘*"—-_H._."_
-
-50 dam -50 dem
s
J
S0l -60 dBm
Start 652.0 MHz 3003 pts Stap 678.0 MHz ||| Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,000 MHz 100,000 kHz 66176523 MHz -35.99 dém -22.99 d& £83.000 MHz 698.000 MHz 100.000 kHz 667.00759 MHz -0.12 dBm -SUWI
562.000 MH2 | 663,000 MHz 200.000 kiz 66255455 MHz -30.57 dém -l7.57.d8 £98.000 MHz | 609,000 MHz 200,000 kHz 598,00549 MHz -33.87 dBm -20.87 dB
563.000 MHz 678.000 MHz 100.000 kHz 67442607 MHz -0.17 dém ~30.17 d& £99.000 MHz 705.000 MHz 100.000 kHz 599.20430 MHz -39.41 dbm -26.41 dB
I it [ 2
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SPORTON LAB.
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Report No. : FG370621-01B

LTE Band 71 / 20MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
0 de - 2 ..] 0 j;w — - ~ .
-10 dem -10 dBm k
SPURIOUS_LINE_ABS [ \ ‘
-20 dem \f :2 dBm i
|
R pundl JJ M . \
30 dem /'-"‘J“*J dem \'M.__
40 dBm A 40 dem
/ R—
-50 dam -50 dem
" -60 dem
Start 652.0 MHz 3003 pts Stap 683.0 MHz ||| Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
652.000 MHz 662,000 MHz 100,000 kHz 660,88611 MHz -32.72 dBm -19.72 dB 678.000 MHz 608,000 MHz 100,000 kHz 600.77722 MHz 0.70 dBm ~20.30 dB
562.000 Mrz | 663.000 Mz 200.000 kiz 662.58052 MHz -27.38 dam -14.30 d8 698.000 MHz | 699,000 MHz 200,000 kHz 508,00350 MHz -31.25 dBm -18.25 de
563.000 MHz C63.000 MHz 100.000 kHz 674.39860 MHz 1.07 dBm -28.093 dé £95.000 MHz 709.000 MHz 100.000 kHz £99.21478 MHz -37.28 dBm -24.28 dB
S
.
I - i 1 o

LTE Band 71 / 20MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
ode P T, S 0 O e T
|
-10 dém | i -10] dBm 1
SPURIOUS_LINE_ABS [ \ |
-20 dem ) \ -2 dBm ‘\
-30 dBm Wt A |[] 5t cem
40 dBm 40 dBm
—t ]
-50 dam -50 dem
o5, -60 dem
Start 652.0 MHz 3003 pts Stap 683.0 MHz ||| Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£52.000 Mz | 662.000 MMz 100,000 kriz £61,65514 Mnz ~34.21 dém 212108 675.000 Miz | 698,000 MMz 100,000 Kiz T T 16 B -3UWI
562.000 MH2 | 663,000 MHz 200,000 kHz 66258052 MHz -28.56 dbm -15.66 d& £98.000 MHz 639,000 MHz 200,000 kHz 598,03546 MHz -32.97 dBm -19.97 dB
563.000 MHz C63.000 MHz 100.000 kHz 673.45954 MHz -0.57 dém -30.57 d £95.000 MHz 709.000 MHz 100.000 kHz £99.02498 MHz -38.81 dBm -25.81 dB
.
I J1 £
2023 14:11:08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 71 / 20MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 30.00 dBm Offset 11.50 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dem 10 dBm:
0ds 0 dem e
T S B e e s Ay S o e B oo b R i A P S0 o
| \
-10 dem | -16f e |
SPURIOUS_LINE_ABS ( l l
20 dem l \ 20 dem ‘\
-30 dBm " } -30 dem L
g™ ]
=] A
-40 dem 40 dem
/” ——
-50 dam -50 dem
a4 -60 dem
Start 652.0 MHz 3003 pts Stop 683.0 MHz_| (|[Start 678.0 MRz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 661,78521 MHz -34.34 dBm -21.34 d8 676.000 MHz 608,000 MHz 100.000 kHz 688.51048 MHz ~1.55 dBm -31.55 dB
662.000 MHz £63.000 MHz 200,000 kHz 662.38851 MHz -25.12 dBm -16.12 d& 692,000 MHz 693,000 MHz 200.000 kHz 698,66583 MHz -33.39 dBm -20.39 d8
563.000 MHz 663.000 MHz 100.000 kHz 672.12088 MHz -1.35 dBm =31.35 d8 695.000 MHz 709.000 MHz 100.000 kHz 699.27473 MHz -38.09 dbm -25.09 dB
i i 1 )
Date: 14:16:02 Date: 14:17:44
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SPORTON LAB.
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Report No. : FG370621-01B

Conducted Spurious Emission

LTE Band

71/ 5MHz

5p T|[ spect i
Ref Level 0.00 dBm  Offset 11.50 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,50 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgPwr
PARS Limit heck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
| SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
" ' A
-50 dBm
Y
70 d8 70 dBm
.80 d8 -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz | || Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 608.67864 MHz -58.36 dBm -45.36 dB 30.000 MHz 652.000 MHz 100.000 kHz 621.16553 MHz -£8.21 dBm -45.21 dB
709,000 MHz 1.000 GHz 100.000 kHz 975.72080 MHz -57.72 dBm -44,72 dB 700,000 MHz 1.000 GHz 100.000 kHz 966.61331 MHz -57.77 dém -44.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32717 GHz -45.75 dBm -32.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35716 GHz -45.60 dBm -32.60 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.32842 GHz -44.89 dBm -31.80 dB 3.000 GHz 5.000 GHz 1.000 MHz 4.30642 GHz -44.78 dBm -31.78 d&
5.000 GHz 7.000 GHz 1.000 MHz 6.25076 GHz -42,53 dBm -29.52 dB 5.000 GHz 7,000 GHz 1.000 MHz 65.02877 GHz -42,50 dBém -20.50 di
— _— — —_—
L L J - L L J e
13:38:34 13:41:48
Spectrum 2
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 tvgPwr
Limit \lhﬁrk PAES
10 difE_$PURIOUS LINE_ABS PABS
[ SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBém
. e P
-50 dBr
-
-70 dB
-80 des
-90 de
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 652,000 MHz 100.000 kHz 617.29029 MHz -58.19 dBm -45.19 dB
709.000 MHz 1.000 GHz 100.000 kHz 976.02075 MHz -57.76 dBm -44.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.38715 GHz -46.44 dBm -33.44 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.43639 GHz -44.85 dBm -31.85 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.56 dBm -29.56 dB.
e
{ e
Date: 19.0CT.2023 13:47:03
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LTE Band 71 / 10MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES
ine SPURIOUS INE_ABS PABS e PURIOUS INE_ABS PABS
-10 difE— -10 ddff
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. NP vy ~, 1 o -
-50 derr -50 dBm
— o
70 d8 70 dBm
.80 d8 -80 dBm
-90 de -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 626.09330 MHz -58.40 dBm -45.40 dB 30,000 MHz 652.000 MHz 100.000 kHz 605.09045 MHz -58.27 dBm -45.27 dB
709,000 MHz 1.000 GHz 100.000 kHz 970.73513 MHz -57.78 dBm -44,78 dB 709,000 MHz 1,000 GHz 100.000 kHz 913.21838 MHz -57.56 dBm -44.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32767 GHz -46.40 dBm -33.40 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.35216 GHz -45.30 dBm -32.80 db
3.000 GHz 5.000 GHz 1.000 MHz 4.30292 GHz -44.59 dBm -31.59 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.32092 GHz -44,73 dBm -31.73 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.923327 GHz -42.51 dBm -29.51 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.96926 GHz -42.44 dBm -29.44 dB
—_— —
)i 2 )i [
L JL ) L JL J
D 18 14 14:21:5
pectrum 2
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit \lhprk PAFS
ine $PURIOUS_LINE_ABS PAES
-10 déh—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBém
A
-50 dBm I e
a
-70 dB
-80 des
-90 de
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 652,000 MHz 100.000 kHz 616,90755 MHz -58,36 dBm -45.36 dB
709.000 MHz 1,000 GHz 100.000 kHz 895,03924 MHz -57.60 dBm -44.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 1,37766 GHz -45.90 dBm -32.90 d8
3.000 GHz 5.000 GHz 1.000 MHz 4.29643 GHz -44.96 dBm -31.96 d&
5.000 GHz 7.000 GHz 1.000 MHz 6.90227 GHz -42,31 dBm -29.31 dB
i
L
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LTE Band 71 / 15MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES
ine SPURIOUS INE_ABS PABS e PURIOUS INE_ABS PABS
-10 difE— -10 ddff
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
1 e o = -
-50 derr -50 dBm
- "
70 d8 70 dBm
.80 d8 -80 dBm
-90 de -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 628.62895 MHz -57.93 dBm -44.93 dB 30,000 MHz 652.000 MHz 100.000 kHz 639.24998 MHz -58.39 dBm -45.39 dB
709,000 MHz 1.000 GHz 100.000 kHz 933.34253 MHz -57.70 dBm -44,70 dB 709,000 MHz 1,000 GHz 100.000 kHz 905,22355 MHz -57.53 dBm -44.63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32817 GHz -45.63 dBm -32.63 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.34816 GHz -46.84 dBm -33.84 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.29093 GHz -44.75 dBm -31.75 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.31092 GHz -45,02 dBm -32.02 d&
5.000 GHz 7.000 GHz 1.000 MHz 6.92327 GHz -42,50 dBm -29.59 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.90327 GHz -42.42 dBém -20,42 d&
—_— —
)i 2 )i [
L JL ) L JL J
D: 18 14 14
pectrum 2
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Iimir\lwrk PAFS
ine $PURIOUS_LINE_ABS PAES
-10 déh—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBém
-
-50 dém : —
-70 dB
-80 des
-90 de
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 652,000 MHz 100.000 kHz 636,28375 MHz -58,30 dBm -45.30 dB
709.000 MHz 1,000 GHz 100.000 kHz 926,60748 MHz -57.75 dBm -44.75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1,36766 GHz -46,39 dBm -33.39 d8
3.000 GHz 5.000 GHz 1.000 MHz 4.32292 GHz -45.02 dBm -32.02 d&
5.000 GHz 7.000 GHz 1.000 MHz 6.89528 GHz -42.62 dBm -25.62 d&
)|
L
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LTE Band 71 / 20MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES
ine SPURIOUS INE_ABS PABS e PURIOUS INE_ABS PABS
-10 difE— -10 ddff
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
" A
-50 derr . -50 dBm 1 ot
I —
70 dB 70 dBm
-80 d8 -80 dBm
-90 de -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 628.15053 MHz -58.55 dBm -45.55 dB 30,000 MHz 652.000 MHz 100.000 kHz 626.09330 MHz -58.41 dBm -45.41 dB
709,000 MHz 1.000 GHz 100.000 kHz 960.69730 MHz -57.66 dBm -44.,66 dB 709,000 MHz 1,000 GHz 100.000 kHz 963.02401 MHz -57.58 dBm -44.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32867 GHz -46.16 dBm -33.16 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.34366 GHz -45.77 dBm -32.77 db
3.000 GHz 5.000 GHz 1.000 MHz 4.32992 GHz -44.89 dBm -31.89 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.32192 GHz -44,98 dBm -31.88 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.28075 GHz -42.63 dBm -29.62 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.95526 GHz -42,57 dBém -20.57 de&
—_— —
)i 2 )i [
L JL ) L JL J
D 18 14 14
pectrum 2
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit \lhprk PAFS
ine $PURIOUS_LINE_ABS PAES
-10 déh—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBém
y A
-50 dBm I
-]
-70 dB
-80 des
-90 de
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 652,000 MHz 100.000 kHz 644,94324 MHz -58.13 dBm -45.13 dé
709.000 MHz 1,000 GHz 100.000 kHz 955,60565 MHz -57.46 dBm -44.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1,35866 GHz -45.92 dBm -32.92 dB8
3.000 GHz 5.000 GHz 1.000 MHz 4.29693 GHz -44.88 dBm -31.88 d8
5.000 GHz 7.000 GHz 1.000 MHz 6.92577 GHz -42.72 dBm -25.72 d&
i
L
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Frequency Stability
Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0010
40 Normal Voltage 0.0179
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0115
0 Normal Voltage 0.0106
PASS
-10 Normal Voltage 0.0157
-20 Normal Voltage 0.0157
-30 Normal Voltage 0.0038
20 Maximum Voltage 0.0148
20 Normal Voltage 0.0000
20 Battery End Point 0.0170
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

B1l. Summary of each worse mode

Ant . EIRP . — .

Part | Mode @ Ch (Drf'g) (Iazﬁl) Detector Ejaé:/t;r) Anzé)é(;:bl Iz:jlga)r (dcg) R(sgtll\r})g (Ia'én n']t) M(ng)m Pol | Ant
22 1 M | 3319.000 | -63.02 RMS 28.30 -22.05 0.35 | -95.23 2561 | -13.00 -50.02 VvV | ANT1
24 2 H | 7584.000 @ -48.61 RMS 37.17 -19.06 0.51 | -95.23 28.00 -13.00 -35.61 V | ANT1
27 3 H | 7044.000 @ -52.85 RMS 36.89 -19.90 0.43 | -95.23 24.96 -13.00 -39.85 V | ANT1
27 4 M | 2812.000  -63.34 RMS 28.08 -22.52 0.37 | -95.23 2596  -13.00 -50.34 H | ANT1
27 5 M | 3119.000 | -63.31 RMS 28.00 -22.15 0.33 | -95.23 25.74 -13.00 -50.31 H | ANT1
27 6 M | 3366.000 | -61.57 RMS 28.36 -22.01 0.35 | -95.23 26.96 | -13.00 -4857 V | ANT1
27 7 M | 7578.000 -53.51 RMS 37.16 -19.08 0.51 | -95.23 23.13 -25.00 | -28.51 V | ANT1
27 8 M | 7752.000 | -45.69 RMS 37.00 -18.66 0.56 | -95.23 30.64 | -25.00  -20.69 V | ANT1
90 9 M | 1581.000 -66.25 RMS 24.40 -24.43 0.44 @ -95.23 28.57 -42.15 | -24.10 H | ANT1
90 10 H | 3277.000 | -63.92 RMS 28.21 -22.08 0.28 | -95.23 2490 | -13.00 -5092 H | ANT1

TEL : 886-3-327-3456 Page Number : BlofB31
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ANT1
Part 22 Mode 1
LTE B26 15M Ch26865 1RBO QPSK
L
ULeveI (dBm)
-10.0 13
-20.0
=300
-40.0
-50.0
-60.0
2 3
1
-Fo.0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHZz)
Site 1 @3CH22-HY
Condition: -13 3m DRH18-E_LE2C@4A18EN Horizontal
: LTE Band 26 15M Ch26865 1RBE QPsSK
: @ with power supply
AV S 3A
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPLCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 1s5@.88 -58.82 RMS 24 .68 -24.38 @.51 -95.23 25.68 -13.88 -55.82 Horizontal
2 2475 .88 -585.57 RMS 26.85 -23.1@ @.35 -95.23 25.56 -13.88 -52.57 Horizontal
3 3I299.88 -53.88 RMS 28.38 -22.886 2.34 -95.23 24 .77 -13.88 -58.88 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
2 3
1
-0
-80
1000 2600, 4200, T400. 9000
Frequency (MHz)
Site 1 @3CH22-HY
Condition: -13 3m DRH18-E_LE2CE4A18EN VWertical
: LTE Band 26 15M Ch26865 1RB® QPSK
: 8 with power supply
: AV S 3A
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dBs/m dB dB dB dBuw dBm dB
1 1s5@.88 -58.92 RMS 24 .68 -24.38 @.51 -95.23 25.58 -13.88 -55.92 Vertical
2 2475 .88 -585.75 RMS 26.85 -23.1&e @.35 -95.23 25.38 -13.ee -52.75 WVWertical
3 Z299. 88 -53.55 RMS 28.38 -22.85 2.34 -95_.23 25.18 -13.88 -58.55 WVertical
TEL : 886-3-327-3456 Page Number : B2 of B31

FAX:

886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 22 Mode 1
LTE B26 15M Ch26915 1RB0O QPSK
M
ULeveI (dBm)
-10.0 13
-20.0
=300
-40.0
-50.0
-60.0
2 3
-Fo.0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHZz)
Site 1 @3CH22-HY
Condition: -13 3m DRH18-E_LE2C@4A18EN Horizontal
: LTE Band 26 15M Ch26915 1RBE QPsSK
: @ with power supply
AV S 3A
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPLCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 le6@.88 -588.73 RMS 24 . 7@ -24.29 @.51 -95.23 25.58 -13.88 -55.73 Horizontal
2 24908, .88 -585.65 RMS 26.98 -23.88 @.35 -95.23 25.41 -13.88 -52.65 Horizontal
3 3I319.88 -63.4494 RMS 28.38 -22.85 2.35 -95.23 25.19 -13.88 -58.44 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
_60.0 3
1
-0
-80
1000 2600, 4200, T400. 9000
Frequency (MHz)
Site 1 @3CH22-HY
Condition: -13 3m DRH18-E_LE2CE4A18EN VWertical
: LTE Band 26 15M Ch26915 1RB® QPSK
: 8@ with power supply
: AV S 3A
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dBs/m dB dB dB dBuw dBm dB
1 ls6@2.88 -58.58 RMS 24 . 7@ -24.29 @.51 -95.23 25.81 -13.88 -55.58 Vertical
2 2498 .88 -55.85 RMS 26.98 -23.88 @.35 -95.23 25.21 -13.88 -52.85 WVertical
3 I3190.88 -53.82 RMS 28.38 -22.85 @.35 -95.23 25.61 -13.88 -58.82 WVertical
TEL : 886-3-327-3456 Page Number : B3 of B31

FAX:

886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 22 Mode 1
LTE B26 15M Ch26965 1RB0O QPSK
H
ULeveI (dBm)
-10.0 -13
-20.0
=300
-40.0
-50.0
-60.0
1 =
-Fo.0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHZz)
Site 1 @3CH22-HY
Condition: -13 3m DRH18-E_LE2C@4A18EN Horizontal
: LTE Band 26 15M Ch26965 1RBE QPsSK
: @ with power supply
AV S 3A
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPLCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 1le67e.88 -566.686 RMS 24 .68 -24.27 @.51 -95.23 27.73 -13.88 -53.66 Horizontal
2 25a5.828 -585.38 RMS 27 .22 -23 .86 @.35 -95.23 25.64 -13.88 -52.38 Horizontal
3 3I339.88 -53.98 RMS 28.38 -22.83 2.35 -95.23 24.63 -13.88 -58.98 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 3
1
-0
-80
1000 2600, 4200, T400. Q000
Frequency (MHz)
Site 1 @3CH22-HY
Condition: -13 3m DRH18-E_LE2CE4A18EN VWertical
: LTE Band 26 15M Ch26985 1RB® QPSK
: 8@ with power supply
: AV S 3A
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dBs/m dB dB dB dBuw dBm dB
1 le7e.88 -56.59 RMS 24 .68 -24.27 @.51 -95.23 27.88 -13.88 -53.59 Vertical
2 25es.e8 -55.78 RMS 27 .ea -23.886 @.35 -95.23 25.24 -13 .88 -52.78 Vertical
3 IZZo0.ee -583.71 RMS 28.38 -22.83 @.35 -95.23 24 .96 -13.868 -58.71 Wertical
TEL : 886-3-327-3456 Page Number : B4 of B31

FAX:

886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 24 Mode 2
LTE B25 20M Ch26140 1RB0O QPSK
L
ULeveI (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0 3
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency {MHz)
Site 1 @3CHZ22-HY
Condition: -13 3m DRH18-E_LE2C@4A18EM Horizontal
: LTE Band 25 28M Ch26l149 1RBE QPSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 I7ez.ea -gB.78 RMS 29.81 -21.65 2.73 -95.23 25.56 -13.88 -47.78 Horizontal
2 5553.88 -58.33 RMS 33.28 -28.83 @.468 -95.23 23.27 -13.88 -45.33 Horizontal
3 744 .28 -54.85 RMS 37.39 -19.67 a.48 -95.23 22.98 -13.88 -41.85 Horizontal
E:lLeweI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0 5
-60.0{
-70.0
-80
3000 TH00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site 1 @3CHZ22-HY
Condition: -13 Zm DRH18-E_LEZ2C@4A18EN Vertical
: LTE Band 25 28M Ch26140 1RB@ QPSK
aAnt AmphCbhb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 IVe2.ea -58.64 RMS 29.81 -21.65 @.73 -95.23 25.78 -13.88 -47.64 Vertical
2 5553.88 -53.58 RMS 33.28 -28.83 @.46 -95.23 23.18 -13.88 -45.58 Vertical
3 Jaad.e@ -53.27 RMS 37.39 -19.67 2.43 -95.23 23.76 -13.88 -48.27 Vertical
TEL : 886-3-327-3456 Page Number : B50f B31

FAX : 886-3-328-4978




samranis. FCC RADIO TEST REPORT Report No. : FG370621-01B
ANT1
Part 24 Mode 2
LTE B25 20M Ch26340 1RB0O QPSK
M
ULeveI (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0 o5
2
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency {MHz)
Site 1 @3CHZ22-HY
Condition: -13 3m DRH18-E_LE2C84A18EMN Horizontal
: LTE Band 25 28M Ch26349 1RBE QPSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 I74z2.88 -58.39 RMS Ie.a5 -21.58 2.71 -95.23 25.66 -13.8@ -47.39 Horizontal
2 5613.88 -56.84 RMS 33.28 -28.83 2.46 -95.23 24 .68 -13.868 -43.84 Horizontal
3 7484 .88@ -53.57 RMS 37.38 -19.38 a.49 -95,.23 23.25 -13.88 -48.57 Horizontal
E:lLeweI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0 2 2
0.0
-70.0
-80
3000 TH00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site 1 @3CHZ22-HY
Condition: -13 Zm DRH18-E_LEZ2C@4A18EN Vertical
: LTE Band 25 28M Ch2&6340 1RB@ QPSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 3742 .88 -58.47 RMS Ie.B5 -21.58 2.71 -95.23 25.58 -13.6868 -47.47 Vertical
2 5613.88 -51.83 RMS 33.28 -28.83 e.46 -95.23 29.69 -13.88 -38.83 Vertical
3 J4g54 .88 -58.87 RMS 37.38 -19.38 2.49 -95.23 25.95 -13.88 -37.87 Vertical

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B6 of B31




samranis. FCC RADIO TEST REPORT Report No. : FG370621-01B
ANT1
Part 24 Mode 2
LTE B25 20M Ch26590 1RB0O QPSK
H
ULeveI (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0 =
2
-60.0 ]
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency {MHz)
Site 1 @3CHZ22-HY
Condition: -13 3m DRH18-E_LE2C84A18EMN Horizontal
: LTE Band 25 28M Ch265%22 1RBE QPSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 IFoz.88 -59.91 RMS I@.35 -21.58 2.88 -95.23 25.79 -13.88 -46.91 Horizontal
2 S5688.88 -57.13 RMS 33.85 -28.83 2.43 -95.23 24 .85 -13.868 -44.13 Horizontal
3 75B4.88 -53.42 RMS IT.AT -19.885 2.51 -95.23 23.19 -13.88 -48.42 Horizontal
E:lLeweI (dBm)
-10.0 13
-20.0
-30.0
-40.0
3
-50.0 2
0.0} ]
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site 1 @3CHZ22-HY
Condition: -13 Zm DRH18-E_LEZ2C@4A18EN Vertical
: LTE Band 25 28M Ch2&6598 1RB@ QPSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 IVo2.88 -58.28 RMS I@.35 -21.58 2.688 -95.23 25.58 -13.6868 -47.28 Vertical
2 5688.88 -52.43 RMS 33.685 -28.83 @.43 -95.23 28.75 -13.88 -39.43 Vertical
3 75B84.88 -48.61 RMS 37.17 -19.86 2.51 -95.23 28.868 -13.6868 -35.61 Vertical

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B7 of B31




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 27 Mode 3
LTE B66 20M Ch132072 1RBO QPSK
L
ULeveI (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0 3
2
-B0.07
-70.0
-80
3000 B000. o000, 12000. 15000, 18000
Frequency {MHz)
Site 1 @3CHZ22-HY
Condition: -13 3m DRH18-E_LE2C84A18EMN Horizontal
: LTE Band 66 20M Chil32872 1RBE QPsSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 3422.88 -52.94 RMS 28.59 -21.97 l1.@2 -95.23 24.685 -13.88 -49.94 Horizontal
2 5133.@8 -57.91 RMS 32.53 -19.67 2.46 -95.23 24 .88 -13.6868 -44.91 Horizontal
3 5544 .88 -55.58 RMS I5.7e -19.91 .57 -95.23 22.37 -13.88 -42.58 Horizontal
E:lLeweI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
2
-B0.0] A
-70.0
-80
3000 G000, 2000. 12000. 15000. 18000
Frequency (MHz)
Site 1 @3CH22-HY
Condition: -13 Zm DRH18-E_LEZ2C84A18EN Vertical
: LTE Band 66 208M Chl32872 1RB© QPSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 3422.88 -52.88 RMS 28.59 -21.97 1.82 -95.23 24.71 -13.668 -49.88 Vertical
2 5133.88 -57.88 RMS 32.53 -19.67 e.46 -95.23 24.83 -13.88 -44.88 Vertical
3 6844 .88 -55.46 RMS I6.78 -19.91 2.57 -95.23 22.41 -13.6868 -42.46 Vertical
TEL : 886-3-327-3456 Page Number : B8 of B31

FAX : 886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 27 Mode 3
LTE B66 20M Ch132322 1RB0O QPSK
M
ULeveI (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0
3
-60.0 1
-70.0
-80
3000 B000. 9000, 12000. 15000, 18000
Frequency {MHz)
Site 1 @3CHZ22-HY
Condition: -13 3m DRH18-E_LE2C84A18EMN Horizontal
: LTE Band 66 20M Chil1l32322 1RBE QPsSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 472,88 -82.52 RMS 28.79 -21.95 @.95 -95.,.23 24.92 -13.88 -49.52 Horizontal
2 5288.88 -58.44 RMS 32.88 -19.73 2.45 -95.23 23.47 -13.868 -45.44 Horizontal
3 5944 .88 -54.85 RMS I5.88 -19.92 a.49 -95.23 23.81 -13.88 -41.85 Horizontal
E:lLeweI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0 3
2
-60.0 4
-70.0
-80
3000 G000, 2000. 12000. 15000. 18000
Frequency (MHz)
Site 1 @3CH22-HY
Condition: -13 Zm DRH18-E_LEZ2C84A18EN Vertical
: LTE Band 66 28M Chl32322 1RB© QPSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 3472.88 -52.565 RMS 28.79 -21.95 2.95 -95.23 24.79 -13.6868 -49.65 Vertical
2 52@as8.88 -58.12 RMS 32.68 -19.73 @.45 -95.23 23.79 -13.8e8 -45.12 Vertical
3 56944 .28 -54.38 RMS I6.88 -19.92 2.49 -95.23 23.48 -13.6868 -41.38 Vertical
TEL : 886-3-327-3456 Page Number : B9 of B31

FAX : 886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 27 Mode 3
LTE B66 20M Ch132572 1RBO QPSK
H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
3
2
-60.0 =
-70.0
-80
3000 B000. o000, 12000. 15000, 18000
Frequency {MHz)
Site 1 B3CH22-HY
Condition: -13 3m DRH18-E_LE2C84A18EM Horizontal
: LTE Band 66 20M Chl1l32572 1RBE QPsSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 I522.88 -52.48 RMS 29.88 -21.91 @.89 -95.23 24 .77 -13.88 -49.48 Horizontal
2 5283.88 -58.81 RMS 32.53 -19.82 @.45 -95.23 23.26 -13.868 -45.81 Horizontal
3 Ted4d . 2@ -54.98 RMS 35.89 -19.98 a.43 -95.23 22.91 -13.88 -41.98 Horizontal
E:lLeweI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0 3
2
-60.0 =
-70.0
-80
3000 G000, 2000. 12000. 15000. 18000
Frequency (MHz)
Site 1 @3CH22-HY
Condition: -13 Zm DRH18-E_LEZ2C84A18EN Vertical
: LTE Band 66 28M Chl32572 1RB© QPSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 3522.88 -51.98 RMS 29.88 -21.91 @2.89 -95.23 25.27 -13.668 -48.968 Vertical
2 5283.88 -58.86 RMS 32.53 -19.82 2.45 -95.23 23.21 -13.88 -45.86 Vertical
3 Jed4d . @@ -52.85 RMS 36.89 -19.9& 2.43 -95.23 24.96 -13.6868 -39.85 Vertical
TEL : 886-3-327-3456 Page Number : B10 of B31

FAX : 886-3-328-4978




samranis. FCC RADIO TEST REPORT Report No. : FG370621-01B
ANT1
Part 27 Mode 4
LTE B12 10M Ch23060 1RB0O QPSK
L
|::lLevel (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0
-60.0
1 2 2
-F0.0
-80
1000 2600, 4200, TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: -13 3m DRH1S8-E_LE2C24A18EM Horizontal
: LTE Band 12 1M Ch23262 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1399.88 -585.33 RMS 24 .69 -24.77 @.71L -95.23 29.27 -13.88 -52.33 Horizontal
2 2898.88 -585.58 RM5 26.38 -23.61 a.45 -95.23 26.51 -13.88 -52.58 Horizontal
3 2795.88 -53.94 RMS 25.88 -22.55 B.37 -95.23 25.47 -13.88 -58.94 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
1
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: -13 3m DRH1B8-E_LEZ2C@4A13EMN Wertical
: LTE Band 12 1M Ch22@68 1RB© QPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1z99. .88 -56.78 RMS 24 .69 -24. .77 a.71 -95.23 27.98 -13.868 -53.78 Vertical
2 2898.88 -65.689 RMS 26.38 -23.61 8.45 -95.23 26.48 -13.88 -52.69 Vertical
] 2798.88 -54.18 RMS 28.88 -22.55 @.37 -95.23 25.23 -13.868 -51.18 Vertical

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B11 of B31




samranis. FCC RADIO TEST REPORT Report No. : FG370621-01B
ANT1
Part 27 Mode 4
LTE B12 10M Ch23095 1RB0O QPSK
M
|::lLevel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
1 2 3
-F0.0
-80
1000 2600, 4200, TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: -13 3m DRH1S8-E_LE2C24A18EM Horizontal
: LTE Band 12 1M Ch23295 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 l4@s .88 -585.25 RMS 24 .76 -24.76 a.7e -95.23 29.28 -13.88 -52.25 Horizontal
2 21@9. .88 -85.83 RM5 26.38 -23.88 a.46 -95.23 26.24 -13.868 -52.83 Horizontal
3 281z2.88 -563.34 RMS 28.88 -22.52 B.37 -95.23 25.96 -13.88 -58.34 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 3 5 3
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: -13 3m DRH1B8-E_LEZ2C@4A13EMN Wertical
: LTE Band 12 1M Ch22@95 1RB© QPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1485.28 -54.54 RMS 24 .76 -24.76 a.7a -95.23 29.99 -13.868 -51.54 Vertical
2 2189.88 -55.94 RMS 26.38 -23.68 a.46 -95.23 26.13 -13.88 -52.94 Vertical
] 2812.88 -53.564 RMS 28.88 -22.52 @.37 -95.23 25.66 -13.868 -56.64 Vertical

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B12 of B31




samranis. FCC RADIO TEST REPORT Report No. : FG370621-01B
ANT1
Part 27 Mode 4
LTE B12 10M Ch23130 1RB0O QPSK
H
|::lLevel (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0
-60.0
1 = 2
-F0.0
-80
1000 2600, 4200. TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: -13 3m DRH1S8-E_LE2C24A18EM Horizontal
: LTE Band 12 1M Ch2313@ 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1415 .88 -54.57 RMS 24.88 -24.75 a.7e -95.23 29.91 -13.88 -51.57 Horizontal
2 2119.88 -86.12 RMS 26.38 -23.58 a.46 -95.23 25.93 -13.88 -53.12 Horizontal
3 2826.88 -53.89 RMS 285.85 -22.58 B.36 -95.23 25.42 -13.88 -58.89 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
1 2 3
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: -13 3m DRH1B8-E_LEZ2C@4A13EMN Wertical
: LTE Band 12 18M Ch23213@ 1RB© QPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 141=.88 -55.87 RMS 24 .88 -24.75 a.7a -95.23 29.41 -13.868 -52.87 Vertical
2 2119.88 -65.37 RMS 26.38 -23.58 a.46 -95.23 26.68 -13.88 -52.37 Vertical
] 2826.88 -54.18 RMS 28.86 -22.58 @.356 -95.23 25.21 -13.868 -51.18 Vertical

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B13 of B31




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 27 Mode 5
LTE B13 5M Ch23205 1RB0 QPSK
L
|::lLevel (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
1
-F0.0
-80
1000 2600, 4200. TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: 7Y&8 AC BAND 3m DRH18-E_LE2C24A18EM Horizontal
: LTE Band 13 5M Ch23285 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1554.88 -568.39 RMS 24 .24 -24.47 @.55 -95.23 26.52 -13.88 -55.39 Horizontal
2 2332.88 -85.88 RM5 27 .88 -23.29 a.48 -95.23 25.36 -13.88 -52.68 Horizontal
3 Ile9.e8 -583.51 RMS 25.88 -22.15 B.33 -95.23 25.54 -13.88 -58.51 Horizontal
ULeveI (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
1
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: 788 AC BAND 3m DRH1S8-E_LE2C24A18EM Vertical
LTE Band 13 5M Ch23285 1RBE QPSK
Ant Amph\Cbhb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1554.88 -58.63 RMS 24 .24 -24 47 @.55 -95.23 26.28 -13.88 -55.63 Vertical
2 2332.88 -65.64 RMS 27.88 -23.29 a.48 -95.23 25.48 -13.88 -52.64 Vertical
] Ile9.88 -53.52 RMS 28.88 -22.15 @.33 -95.23 25.53 -13.868 -56.52 Vertical
TEL : 886-3-327-3456 Page Number : B14 of B31

FAX : 886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 27 Mode 5
LTE B13 5M Ch23230 1RB0 QPSK
M
|::lLevel (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
1
-F0.0
-80
1000 2600, 4200, TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: 7Y&8 AC BAND 3m DRH18-E_LE2C24A18EM Horizontal
: LTE Band 13 5M Ch2323@ 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1559.88 -57.689 RMS 24 .29 -24.47 @.54 -95.23 27.18 -42.15 -25.54 Horizontal
2 2339.88 -85.75 RM5 27 .81 -23.28 a.48 -95.23 25.35 -13.88 -52.75 Horizontal
3 I119.88 -583.31 RMS 25.88 -22.15 B.33 -95.23 25.74 -13.88 -58.31 Horizontal
ULeveI (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
1
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: 788 AC BAND 3m DRH1S8-E_LE2C24A18EM Vertical
: LTE Band 13 5M Ch22232@ 1RB@ QPSK
Ant Amph\Cbhb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1559.88 -57.82 RMS 24 .29 -24 47 @.54 -95.23 27.85 -42.15 -25.67 Vertical
2 2339.88 -65.686 RMS 27.81 -23.28 a.48 -95.23 25.44 -13.88 -52.66 Vertical
] 3119.88 -53.88 RMS 28.88 -22.15 @.33 -95.23 25.17 -13.868 -56.88 Vertical

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B15 of B31




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 27 Mode 5
LTE B13 5M Ch23255 1RB0 QPSK
H
|::lLevel (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
-F0.0
-80
1000 2600, 4200, TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: 7Y&8 AC BAND 3m DRH18-E_LE2C24A18EM Horizontal
: LTE Band 13 5M Ch23255 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1564 .88 -68.64 RMS 24 .34 -24 .46 @.54 -95.23 26.17 -42.15 -256.49 Horizontal
2 2347 .88 -85.83 RM5 27 .ee -23.27 @.39 -95.23 25.28 -13.88 -52.83 Horizontal
3 I1z29.88 -54.82 RMS 25.88@ -22.15 B.33 -95.23 25.83 -13.88 -51.82 Horizontal
ULeveI (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
2
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: 788 AC BAND 3m DRH1S8-E_LE2C24A18EM Vertical
: LTE Band 13 5M Ch22255 1RB@ QPSK
Ant Amph\Cbhb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1564.88 -58.77 RMS 24 .34 -24 .46 @.54 -95.23 26.84 -42.15 -26.62 Vertical
2 2347 .88 -65.92 RMS 27 .88 -23.27 8.39 -95.23 25.19 -13.88 -52.92 Vertical
] Il129.88 -53.75 RMS 28.88 -22.15 @.33 -95.23 25.38 -13.868 -56.75 Vertical
TEL : 886-3-327-3456 Page Number : B16 of B31

FAX : 886-3-328-4978




samranis. FCC RADIO TEST REPORT Report No. : FG370621-01B
ANT1
Part 27 Mode 6
LTE B71 5M Ch133147 1RB0O QPSK
L
|::lLevel (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0
-60.0 2
1
-F0.0
-80
1000 2600, 4200. TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: -13 3m DRH1S8-E_LE2C24A18EM Horizontal
: LTE Band 71 5M Ch133147 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1326.88 -566.688 RMS 24 .58 -24.94 @.81L -95.23 28.26 -13.88 -53.68 Horizontal
2 199@.88 -83.26 RMS 26.38 -23.77 @.42 -95.23 29.82 -13.86 -50.26 Horizontal
3 2653 .88 -585.24 RMS 27.38 -22.79 2.36 -95.23 25.12 -13.88 -52.24 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 =
2
1
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: -13 3m DRH1B8-E_LEZ2C@4A13EMN Wertical
: LTE Band 71 5M Ch122147 1RB© QPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1z26.88 -57.87 RMS 24 .58 -24.94 @.81 -95.23 26.99 -13.868 -54.87 Vertical
2 199a.88 -64.38 RMS 26.38 -23.77 a.42 -95.23 27.98 -13.88 -51.38 Vertical
] 2653.88 -55.48 RMS 27 .38 -22.79 @.356 -95.23 24.96 -13.868 -52.48 Vertical

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B17 of B31




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1

Part 27 Mode 6

LTE B71 5M Ch133247 1RB0O QPSK

M
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 = 24
1 2 3
-F0.0
-80
1000 2600, 4200, & T400. 9000
Frequency (MHZz)
Site 1 @3CH22-HY
Condition: -13 3m DRH18-E_LE2C84A18EN Horizontal
: LTE Band 71 5M Chl1232247 1RBE& QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
1 1345.88 -66.48 RMS 24 .48 -24.89 @.78 -95.23 28.46 -13.868 -53.48 Horizontal
2 2ez2e.28 -54.32 RMS 26.48 -23.73 @.42 -95.23 27.82 -13.88 -51.32 Horizontal
3 2693 .88 -54.41 RMS 27.58 -22.73 B.36 -95.23 25.69 -13.88 -51.41 Horizontal
< 3366.82 -62.72 RMS 28.36 -22.801 @.35 -953.23 25.81 -13.8@ -49.72 Horizontal
0Leﬂ.r&I (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 = 5 4
-0
-80
1000 2600, 4200, & T400. 9000
Frequency (MHz)
Site 1 @3CH22-HY
Condition: -13 3m DRH18-E_LE2C84AMA18EM Vertical
: LTE Band 71 5M Ch133247 1RBe QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dBe
1 1345.88 -68.57 RMS 24 .48 -24.89 @.78 -95.23 26.37 -13.88 -55.57 Vertical
2 2ez2e .28 -53.685 RMS 26.48 -23.73 @.42 -95.23 28.49 -13.88 -58.65 Vertical
3 2693 .88 -54.89 RMS 27 .58 -22.73 @.38 -95.23 26.81 -13.88 -51.89 Vertical
4 I366.88 -581.57 RMS 28.36 -22.81 @.35 -95.23 26.96 -13.88 -48.57 Vertical
TEL : 886-3-327-3456 Page Number : B18 of B31

FAX:

886-3-328-4978




samranis. FCC RADIO TEST REPORT Report No. : FG370621-01B
ANT1
Part 27 Mode 6
LTE B71 5M Ch133447 1RB0O QPSK
H
|::lLevel (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0
-60.0
32
1 2
-F0.0
-80
1000 2600, 4200, TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: -13 3m DRH1S8-E_LE2C24A18EM Horizontal
: LTE Band 71 5M Ch1l33447 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1386.88 -67.97 RMS 24.56 -24.88 @.73 -95.23 26.77 -13.88 -54.97 Horizontal
2 2@a88 .88 -65.38 RMS 26.38 -23.564 a.45 -95.23 26.82 -13.868 -52.38 Horizontal
3 2773 .88 -54.33 RMS 25.88 -22.59 2.37 -95.23 25.12 -13.88 -51.33 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
1 2 =
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: -13 3m DRH1B8-E_LEZ2C@4A13EMN Wertical
: LTE Band 71 5M Ch1l232447 1RB© QPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1z86.88 -57.35 RMS 24 .56 -24.88 @.73 -95.23 27.329 -13.868 -54.35 Vertical
2 2age.a8 -65.47 RMS 26.38 -23.649 8.45 -95.23 26.65 -13.88 -52.47 Vertical
] 2773 .88 -54.48 RMS 28.88 -22.59 @.37 -95.23 25.85 -13.868 -51.48 Vertical
TEL : 886-3-327-3456 Page Number : B19 of B31

FAX : 886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 27 Mode 7
LTE B7 20M Ch20850 1RB0O QPSK
L
ULeveI (dBm)
-10.0
-20.0
-25
-30.0
-40.0
-50.0 5
1
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency {MHz)
Site 1 @3CHZ22-HY
Condition: -25 3m DRH18-E_LE2C84A18EM Horizontal
: LTE Band 7 28M Ch2885 1RBE QPSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 Seal.ea -57.35 RMS I2. 7@ -19.586 @.47 -95.23 24 .27 -25.88 -32.35 Horizontal
2 Fo@as.ea -53.75 RMS 37.29 -19.31 a.58 -95.23 23.88 -25.88 -28.75 Horizontal
3 leg@ad . @@ -54.41 RMS 37.39 -19.85 .41 -95.23 22.87 -25.88 -29.41 Horizontal
E:lLeweI (dBm)
-10.0
-20.0
-25
-30.0
-40.0
-50.0 o e
1
-60.0
-70.0
-80
3000 TH00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site 1 @3CHZ22-HY
Condition: -25 Zm DRH18-E_LEZ2C@4A18EN Vertical
: LTE Band 7 28M Ch2@858 1RBE QPSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 Seal.aa -58.83 RMS z2.78 -19.56 2.47 -95.23 23.59 -25.868 -33.63 Vertical
2 Fo@as.aea -53.81 RMS 37.29 -19.31 2.58 -95.23 22.94 -25.88 -28.81 Vertical
3 ilgaad. @@ -54.18 RMS 37.39 -19.85 2.41 -95.23 23.18 -25.6868 -29.168 Vertical
TEL : 886-3-327-3456 Page Number : B20 of B31

FAX : 886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 27 Mode 7
LTE B7 20M Ch21100 1RB0O QPSK
M
ULeveI (dBm)
-10.0
-20.0
-25
-30.0
-40.0
-50.0 3
1
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency {MHz)
Site 1 @3CHZ22-HY
Condition: -25 3m DRH18-E_LE2C84A18EM Horizontal
: LTE Band 7 28M Ch211ee 1RBE QPSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 Saesz.ea -57.681 RMS I2.5@ -19.68 2.46 -95.23 24.26 -25.88 -32.61 Horizontal
2 FaF¥Ee.@a -53.91 RMS 37.16 -19.88 2.51 -95.23 22.73 -25.88 -28.91 Horizontal
3 lglet.@@ -54.13 RMS I7.31L -19.83 .41 -95.23 23.21 -25.8@ -29.13 Horizontal
E:lLeweI (dBm)
-10.0
-20.0
-25
-30.0
-40.0
-50.0 o =
1
-60.0
-70.0
-80
3000 TH00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site 1 @3CHZ22-HY
Condition: -25 Zm DRH18-E_LEZ2C@4A18EN Vertical
: LTE Band 7 28M Ch21188 1RBE QPSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 ses2.a8 -57.66 RMS z2.58 -19.68 2.46 -95.23 24.21 -25.868 -32.66 Vertical
2 FeV¥8.88 -53.51 RMS 37.16 -19.88 2.51 -95.23 23.13 -25.88 -28.51 Vertical
3 igligd. @@ -53.99 RMS 37.31 -19.83 2.41 -95.23 23.35 -25.6868 -28.99 Vertical
TEL : 886-3-327-3456 Page Number : B21 of B31

FAX : 886-3-328-4978




samranis. FCC RADIO TEST REPORT Report No. : FG370621-01B
ANT1
Part 27 Mode 7
LTE B7 20M Ch21350 1RB0 QPSK
H
ULeveI (dBm)
-10.0
-20.0 T
-30.0
-40.0
-50.0 = 3
1
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency {MHz)
Site 1 @3CHZ22-HY
Condition: -25 3m DRH18-E_LE2C84A18EM Horizontal
: LTE Band 7 28M Ch21358 1RBE QPSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 Slaez.ea -57.687 RMS I2.68 -19.564 2.46 -95.23 24 .14 -25.88 -32.67 Horizontal
2 Fas3.ea -53.682 RMS 37.89 -18.89 2.53 -95.23 22.88 -25.88 -28.62 Horizontal
3 lagz4a.88 -54.868 RMS I7.34 -19.79 .41 -95.23 23.21 -25.8@ -29.856 Horizontal
E:lLeweI (dBm)
-10.0
-20.0 =5
-30.0
-40.0
-50.0 3
1
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site 1 @3CHZ22-HY
Condition: -25 Zm DRH18-E_LEZ2C@4A18EN Vertical
: LTE Band 7 28M Ch21358 1RB@ QPSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 S5il@z.a8 -57.568 RMS z2.68 -19.564 2.46 -95.23 24.21 -25.6868 -32.68 Vertical
2 Fe53.88 -53.72 RMS 37.89 -18.89 2.53 -95.23 22.78 -25.88 -28.72 Vertical
3 ig24@. .88 -53.82 RMS 37.34 -19.79 2.41 -95.23 23.45 -25.6868 -28.82 Vertical
TEL : 886-3-327-3456 Page Number : B22 of B31

FAX : 886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 27 Mode 8
LTE B41 20M Ch39750 1RB0O QPSK
L
ULeveI (dBm)
-10.0
-20.0
-25
-30.0
-40.0
2
-50.0 5
1
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency {MHz)
Site 1 @3CHZ22-HY
Condition: -25 3m DRH18-E_LE2C84A18EM Horizontal
: LTE Band 41 28M Ch39750 1RBe QPSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
a 4994 .88 -57.88 RMS I2. 7@ -19.586 @.47 -95.23 23.74 -25.88 -32.88 Horizontal
2 7491 .88 -47 .58 RMS 37.38 -19.35 @.49 -95, 23 29.29 -25.88 -22.58 Horizontal
3 9988.88 -54.22 RMS 37.42 -19.584 .41 -95.23 23.82 -25.8@ -29.22 Horizontal
E:lLeweI (dBm)
-10.0
-20.0
-25
-30.0
-40.0
2
-50.0 e
1
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site 1 @3CHZ22-HY
Condition: -25 Zm DRH18-E_LEZ2C@4A18EN Vertical
: LTE Band 41 28M Ch29750 1RB@ QPSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 4994 .88 -57.85 RMS z2.78 -19.56 2.47 -95.23 23.77 -25.88 -32_.85 Vertical
2 7491 .88 -58.35 RMS 37.38 -19.35 @.49 -95.23 26.44 -25.88 -25.35 Vertical
3 Sg9g8.a8 -54.18 RMS 37.42 -19.84 2.41 -95.23 23.14 -25.6868 -29.18 Vertical
TEL : 886-3-327-3456 Page Number : B23 of B31

FAX : 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG370621-01B
ANT1
‘ Part 27 Mode 8
‘ LTE B41 20M Ch40620 1RB0 QPSK
M
ULeveI (dBm)
-10.0
-20.0 o5
-30.0
-40.0
-50.0 5 +
-60.0
-70.0
-80
30 h224. 10418. 15612, 208086, 26000
Frequency (MHz)
Site 1 @3CH2Z-HY
Condition: -25 Zm DRH18-E_LE2C84A18EMN Horizontal
LTE Band 41 20M Chd4ec2e 1RBE QPsK
Ant AmphChb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 5168.88 -58.49 RMS 32.54 -19.7@ B®.45 -95.23 23.45 -25.88 -33.49 Horizontal
2 FIS2.8E@ -53.75 RMS 37.e8 -18.66 @.56 -95.23 22.58 -25.88 -28.75 Horizontal
3 1e336.88 -54.22 RMS 37.44 -19.77 ®.41 -95.23 22.93 -25.88 -29.22 Horizontal
ULeveI (dBm)
-10.0
-20.0 o5
-30.0
-40.0
2
-50.0 3
1
-60.0
-70.0
-B0
30 5224, 10418. 15612. 20806, 26000
Freguency (MHz)
Site 1 @3CH2Z-HY
Condition: -25 3m DRH18-E_LEZ2C84A18EN Vertical
: LTE Band 41 28M Ch49s20 1RB2 QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 Slss8.88 -57.45 RMS 32.54 -19.78a @.45 -95.23 24 .49 -25.88 -32.45 Vertical
2 FIAS2. .88 -45.89 RMS 37.88 -18.66 @.56 -95.23 I@.64 -25.88 -208.69 Vertical
3 1a8336.88 -51.75 RMS 37.44 -19.77 2.41 -95.23 25.48 -25.868 -26.75 Vertical
Remark: The limit signal below #1 is fundamental signal which can be ignored.
TEL : 886-3-327-3456 Page Number : B24 of B31

FAX : 886-3-328-4978




samranis. FCC RADIO TEST REPORT Report No. : FG370621-01B
ANT1
Part 27 Mode 8
LTE B41 20M Ch41490 1RB0O QPSK
H
ULeveI (dBm)
-10.0
-20.0 T
-30.0
-40.0
-50.0 2 3
1
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency {MHz)
Site 1 @3CHZ22-HY
Condition: -25 3m DRH18-E_LE2C84A18EM Horizontal
: LTE Band 41 28M Ch414%90 1RBE QPSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
a S5342.88 -57.54 RMS I2.5%5@ -19.89 @.45 -95.,.23 24.33 -25.88 -32.84 Horizontal
2 s8al3.aa -52.39 RMS 37.27 -19.56 @.55 -95.23 24 .58 -25.88 -27.39 Horizontal
3 1gssd.@@ -53.75 RMS 37.58 -19.55 a.42 -95.23 23.13 -25.88 -28.75 Horizontal
E:lLeweI (dBm)
-10.0
-20.0 =5
-30.0
-40.0
-50.0 = 3
4
-60.0
-70.0
-80
3000 TB00. 12200. 16800. 21400, 26000
Frequency (MHz)
Site 1 @3CHZ22-HY
Condition: -25 Zm DRH18-E_LEZ2C@4A18EN Vertical
: LTE Band 41 28M Ch41498 1RB@ QPSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dBE
1 5342 .88 -57.856 RMS z2.58 -19.89 2.45 -95.23 25.11 -25.6868 -32.686 Vertical
2 s8els.aa -54.83 RMS 37.27 -19.56 2.55 -95.23 22.94 -25.88 -29.83 Vertical
3 ilgs84.88 -52.94 RMS z7.58 -19.55 2.48 -95.23 23.94 -25.6868 -27.94 Vertical
TEL : 886-3-327-3456 Page Number : B25 of B31

FAX : 886-3-328-4978




samanas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

ANT1
Part 90 Mode 9
LTE B14 5M Ch23305 1RB0 QPSK
L
|::lLevel (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
2
-F0.0
-80
1000 2600, 4200. TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: 7Y&8 AC BAND 3m DRH18-E_LE2C24A18EM Horizontal
: LTE Band 14 5M Ch233@5 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1576.88 -58.88 RMS 24 .48 -24.44 a.44 -95.,.23 8.8 -42.15 -25.73 Horizontal
2 2365.88 -65.168 RMS 27 .82 -23.25 @.38 -95.23 @.88 -13.88 -52.16 Horizontal
3 I1S3.88 -583.968 RMS 25.88@ -22.15 B.33 -95.23 8.88 -13.868 -58.96 Horizontal
ULeveI (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
2
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: 788 AC BAND 3m DRH1S8-E_LE2C24A18EM Vertical
: LTE Band 14 5M Ch222@5 1RB@ QPSK
Ant Amph\Cbhb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1576.88 -58.76 RMS 24 .48 -24.44 a.44 -95.23 26.87 -42.15 -26.61 Vertical
2 2365.88 -64.78 RMS 27 .88 -23.25 #.38 -95.23 26.32 -13.88 -51.78 Vertical
] 3153.88 -54.11 RMS 28.88 -22.15 @.33 -95.23 24.94 -13.868 -51.11 Vertical
TEL : 886-3-327-3456 Page Number : B26 of B31
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ANT1
‘ Part 90 Mode 9
‘ LTE B14 5M Ch23330 1RB0 QPSK
M
0Le!.rel (dBm)

-10.0 TOD AC BAND

-20.0

-30.0

-40.0

-50.0

60,0 » 3 1w_MJH,hm_“IwfAN“uﬂv*mwwmg*ﬂ#ﬁ~Err*ﬂw_ﬁu#»maqqmrvmuumupahqmmmﬂ

-70.0

-B0
30 1824, 3618. 5412. T206. Q000
Fregquency (MHz)
Site : B3CH22-HY
Condition: 788 AC BAND 2m DRH18-E_LE2C84A18EMN Horizontal
: LTE Band 14 5M Ch2333@ 1RB@ QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB

1 1581.88 -566.25 RMS 24 .48 -24.43 a.44 -95.,.23 28.57 -42.15 -24.18 Horizontal

2 2372.88 -64.98 RMS 27 .83 -23.24 ®.37 -95.23 26.28 -13.88 -51.98 Horizontal

3 I163.88 -54.43 RMS 25.88@ -22.14 2.32 -95.23 24.62 -13.88 -51.43 Horizontal

o Level (dBm})

-10.0

TOD AC BAND

-20.0

-30.0

30 1824, 3618. 5412. T206. 9000
Frequency (MHz)
Site 1 B3CH2Z-HY
Condition: 7¥&8 AC BAND 3m DRH18-E_LE2C24A18EM Vertical
: LTE Band 14 5M Ch2333@ 1RBe QPSK
Ant Amp'\Cb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuwv dBm dB
1 1581.82 -57.85 RMS 24 .48 -24 .43 a.44 -95.23 27.77 -42.15 -24.98 Vertical
2 2372.88 -564.41 RMS 27 .82 -23.24 B.37 -95.23 26.69 -13.88 -51.41 Vertical
] 3163.82 -54.28 RMS 28.88 -22.14 8.32 -95.23 24.85 -13.86 -51.268 Vertical

Remark: The limit signal below #1 is fundamental signal which can be ignored.

TEL : 886-3-327-3456 Page Number : B27 of B31
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ANT1
Part 90 Mode 9
LTE B14 5M Ch23355 1RB0O QPSK
H
|::lLevel (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
600 5 %v~”f«fywﬁHvuw,hdw“m"wﬂ“ﬂL“dJmﬁ“wmﬂ,A/MHuLhF*rumnﬂn»wuﬂhmmﬁ¢“ﬁaﬁmmufpn
-F0.0
-80
1000 2600, 4200. TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: 7Y&8 AC BAND 3m DRH18-E_LE2C24A18EM Horizontal
: LTE Band 14 5M Ch23355 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 15865.88 -68.75 RMS 24 .48 -24.42 a.44 -95.,.23 26.86 -42.15 -25.68 Horizontal
2 2388.88 -55.82 RM5 27 .82 -23.23 @.38 -95.23 26.88 -13.868 -52.82 Horizontal
3 I1TI.ee -563.71 RMS 25.88@ -22.14 2.32 -95.23 25.34 -13.88 -58.71 Horizontal
ULeveI (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0 5 3
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: 788 AC BAND 3m DRH1S8-E_LE2C24A18EM Vertical
: LTE Band 14 5M Ch223255 1RB@ QPSK
Ant Amph\Cbhb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1586.882 -58.81 RMS 24 .48 -24. .42 a.44 -95.23 26.88 -42.15 -26.66 Vertical
2 2388.88 -54.94 RMS 27 .88 -23.23 8.36 -95.23 26.16 -13.88 -51.94 Vertical
] 3173.88 -54.13 RMS 28.88 -22.14 @.32 -95.23 24.92 -13.868 -51.13 Vertical
TEL : 886-3-327-3456 Page Number : B28 of B31
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ANT1
Part 90 Mode 10
LTE B26 5M Ch26715 1RB0O QPSK
L
|::lLevel (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0
-60.0
3
1 2
-F0.0
-80
1000 2600, 4200. TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: -13 3m DRH1S8-E_LE2C24A18EM Horizontal
: LTE Band 26 5M Ch26715 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1ls285.88 -568.35 RMS 24 .52 -24.35 @.47 -95.23 26.24 -13.88 -55.35 Horizontal
2 2445 . @8 -65.88 RMS 26.83 -23.14 @.33 -95.23 25.41 -13.868 -52.80 Horizontal
3 257 .88 -54.18 RMS 28.13 -22.89 2.29 -95.23 24.88 -13.868 -51.18 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
1 = 7
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: -13 3m DRH1B8-E_LEZ2C@4A13EMN Wertical
: LTE Band 26 5M Ch2&715 1RB@ QPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1628.88 -58.356 RMS 24 .52 -24.35 @8.47 -95.23 26.23 -13.88 -55.36 Vertical
2 24435 .88 -65.685 RMS 26.83 -23.14 B.33 -95.23 25.56 -13.88 -52.65 Vertical
] 3257 .88 -54.18 RMS 28.13 -22.89 @.29 -95.23 24.88 -13.868 -51.18 Vertical
TEL : 886-3-327-3456 Page Number : B29 of B31
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Report No
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ANT1
Part 90 Mode 10
LTE B26 5M Ch26740 1RB0O QPSK
M
|::lLevel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
-F0.0
-80
1000 2600, 4200, TA400. 9000
Frequency (MHz)
Site 1 B3CHZ2Z-HY
Condition: -13 3m DRH1S8-E_LE2C24A18EM Horizontal
: LTE Band 26 5M Ch26742 1RBe QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1633.88 -568.58 RMS 24 .58 -24.34 @.47 -95.23 26.82 -13.88 -55.58 Horizontal
2 2458 .88 -585.39 RMS 26.98 -23.13 @.32 -95.23 25.75 -13.868 -52.39 Horizontal
3 I26T .88 -53.93 RMS 28.17 -22.89 2.28 -95.23 24.94 -13.88 -58.93 Horizontal
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
o 3
4
-0
-80
1000 2600, 4200, 5 T400. 9000
Frequency (MHz)
Site 1 B3CH2Z2-HY
Condition: -13 3m DRH1B8-E_LEZ2C@4A13EMN Wertical
: LTE Band 26 5M Ch2&74@ 1RB@ QPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1633.88 -58.87 RMS 24.58 -24.34 @8.47 -95.23 25.73 -13.88 -55.87 Vertical
2 2458.88 -65.51 RMS 26.98 -23.13 8.32 -95.23 25.63 -13.88 -52.51 Vertical
] 3267 .88 -54.18 RMS 28.17 -22.89 @.28 -95.23 24.77 -13.868 -51.18 Vertical
TEL : 886-3-327-3456 Page Number : B30 of B31
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ANT1
‘ Part 90 Mode 10
‘ LTE B26 5M Ch26765 1RB0 QPSK
H
0Le!.rel (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0
-60.0
1
-70.0
-80
30 1824, 3618. 5412, T2086. 9000
Fregquency (MHz)
Site T B3CH2Z2-HY
Condition: -13 3m DRH18-E_LE2C@4A18EM Horizontal
: LTE Band 26 5M Ch26765 I1RBe QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1638.88 -68.88 RMS 24.5@8 -24.33 @.48 -95.23 256.58 -13.88 -55.88 Horizontal
2 24585.88 -65.54 RMS 26.82 -23.12 ®.32 -95.23 25.57 -13.@8 -52.64 Horizontal
3 3277.88 -63.92 RMS 28.21 -22.88 @.28 -95.23 24.98 -13.86 -58.92 Horizontal
0Lewel (dBm)
-10.0 =13
-20.0
-30.0
-40.0
-50.0
-60.0
1
-70.0
-80
30 1824, 3618. 5412. T206. Q000
Frequency (MHz)
Site 1 B3CH2Z-HY
Condition: -13 3m DRH1S8-E_LEZ2C@4A18EMN VWertical
: LTE Band 26 5M Ch267685 1RBE QPSK
Ant Ampi\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1638.88 -66.93 RMS 24 .58 -24.33 2.43 -95.23 27.68 -13.e8 -53.98 Vertical
2 2458.88 -65.687 RMS 268.82 -23.12 B.32 -95.23 25.54 -13.@8 -52.67 Vertical
3 3277.88 -564.33 RMS 28.21 -22.88 2.28 -95.23 24.49 -13.86 -51.33 Vertical
Remark: The limit signal below #1 is fundamental signal which can be ignored.
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